

**Physical and Chemical Research Center of  
Science and Environmental Analysis**

---

**Test Report**

**Report Number** (2014) 050708

---

**Customer** CHANGZHOU YONGFENG PACKING MATERIALS CO.,LTD

---

**Test Category** Authorized

---

**Test Item** IIC

---

**Official Seal**

---



**Report Date: May 7,2014**

### **Note:**

- 1. The report is invalid without the special print of the analysis report and the ratifier's signature.**
- 2. If the client has any questions about the test result, the client shall provide written notice, original analysis report and retest free to the testing center within fifteen days from the day of analysis report finished.**
- 3. After the client finishes the procedure mentioned above, the testing center shall arrange the retest as soon as possible. If the retest result accords with client's dissent, the testing center shall refund all test and retest fees , otherwise, the client shall pay the retest charge.**
- 4. The unrepeatable test shall not be retested. The client shall give up the right of dissent.**
- 5. The test report issued is only responsible for the samples and does not express any opinions upon the lot from which the samples were drawn. The testing center shall have no legal responsibility and liability for any direct and indirect loss, damage or expense arising from the use of the analysis result.**
- 6. The testing center is entitled to dispose the sample after finishing the sample test.**
- 7. The testing center is supposed to assure objectivity and equity of the test and keep the client's commercial information , technique document , and analysis report secret.**

**Test Report Unit Address: No500 Cao Bao road Xu Hui District Shanghai**

**Code: 200235**

**Tel: 400-888-1026**

**Web Address:www.huanjing315.com**

**Email: test.315@ 163.com**

**Physical and Chemical Research Center of  
Science and Environmental Analysis**  
(TEST REPORT)

Report Number: (2014) 050708

page 1 of 2

Sample	1.5mm high density EVA foam (60 °C)	Specification	4mm / 6.5mm
Quantity	15M <sup>2</sup>	Trademark	/
Authorization Time	5/7/2012	Finished Date	5/ 17/2014
Company	CHANGZHOU YONGFENG PACKING MATERIALS CO.,LTD		
Authorize Person	Miss zhou	Telephone	18017260921
Test item	IIC		
Method	ASTM E492		
Installation	SPC Flooring over EVA(60) Underlayment on 6 inch (152mm) Concrete Slap Floor-Ceiling Assembly with Suspended Gypsum board Ceiling.		
Conclusion	Please see page 2		
	Issued Date: May 18, 2014		

Tester



Checker



Technique control



**Physical and Chemical Research Center of  
Science and Environmental Analysis  
(TEST REPORT)**

Report Number: (2014) 050708

page 2 of 2

Result			
1	Sample	Test item	Data
	<b>1.5mm high density EVA foam (60°C)</b>	<b>IIC</b>	<b>72dB</b>
<p>Explain: Test Date :8/5/2014 Size; 15m<sup>2</sup> Temperature (°C) :25 Structure: Concrete Condominiums Storey height: 2.8M Wall thickness: 240mm Doors and Windows state: Closed</p> <p style="text-align: center;"><b>***End of report***</b></p>			